/

PROPOSAL

Regional Treatment
Plant (RTP) Primary
and Aeration Area
Grating and Gates
Replacement

April 25, 2024




TABLE OF CONTENTS

IDENTIFICATION APPROACHTO
OF RESPONDER THE WORK
PAGE 01 PAGE 02

4 | | 5 | |

KEY PERSONNEL PRICING

AND SUBS PAGE 23

PAGE 20

/. 8.

NON-COLLUSION CERTIFICATIONS
AFFIDAVIT PAGE 26
PAGE 25

This table of contents is interactive! Click on
the section to take you there. Bookmarks are
also enabled for easy access.

3.

EXPERIENCE AND
TECHNICAL COMPETENCE
PAGE 14

6.

CONFLICTS
OF INTEREST
PAGE 24

APPENDIX

CONTRACT
PAGE APP-01

ADDENDA
PAGE APP-03

RESUMES
PAGE APP-07



o2

hdrinc.com

April 25,2024

South Orange County Wastewater Authority (SOCWA)
Attn: Jeanette Cotinola, Procurement/Contracts Manager
[...]
concrete and metallic surfaces. Crystal
helped in preparing the condition
assessment reports. The reports
summarized findings and provided
recommendations for improvement where
required. A series of condition assessment
reports were submitted to the Client.

San Francisco Public Utilities
Commission, Southeast Plant- Site
Preparation Project and New 250-MGD
Headworks | California

Lead Structural Engineer. Crystal was
lead Structural Engineer facilitating

the preparation of the site and flow
diversion to demolish the existing 011
Headworks and construct the new SEP
020 Headworks facility. The extreme
site constraints and limited available
footprint present several challenges for
developing the facility layout as well as
for completing construction. A detailed
construction sequence and phasing
approach was developed with the team
requiring innovative structural designs
to facilitate the sequencing. Additional
lead responsibilities included overseeing
the design of some supporting structures
throughout the site designed by the
structural team. Design responsibilities
included an approximately 30" high

by 250’ long structural steel pipe rack
stacked with large diameter force mains.
Developed a finite element analysis model
for the individual pipes on the pipe rack
considering their relative displacements,
and connections to structures. Specialty
articulated fittings on the pipelines were
selected to relieve relative structure
displacements. (Prior to HDR)

City of Richmond and Veolia Water,
WWTP Critical Improvements Project |
California

Lead Structural Engineer. Crystal was
the lead Structural Engineer for the
upgrade of the City's Water Pollution
Control Plant. The Secondary Clarifiers
were updated for more efficient sludge
removal. Condition assessment of the
Clarifier concrete, launders, and weirs
were conducted during shut down of each
Clarifier. Additionally, the project included
the design of a new headworks facility
with two layout alternatives utilizing two
different grit removal technologies. The
layouts each incorporate future expansion
of the facility. In addition, the structural
team designed a new blower building and
electrical building for the site. (Prior to
HDR)

Sewer Agency of Southern Marin, Five
Year CIP Updates Project | California
Lead Structural Engineer. Crystal was the
lead Structural Engineer for the capital
improvements update project for the
SASM wastewater treatment plant. The
structural team designed improvements
for various areas identified as requiring
rehabilitation and/or replacement
throughout the facility. The project began
with condition assessment of concrete
surfaces within the Headworks, Primary
Clarifiers and Secondary Clarifiers to
identify concrete repairs. Condition
assessment was conducted for the
aluminum structural framing in the

two Trickling Filters, Primary Clarifiers
and Headworks channels. The project
improvements included new bar screens,
screenings conveyor, baffle to grit basin
and new skylights to install the bar
screens in the Headworks Building. A new
design for the two Trickling Filters was
prepared due to the onset of corrosion

at the stainless steel to aluminum
contact surfaces. Primary Clarifiers were
rehabilitated with new sludge collector
drives, primary sludge and scum pumps,
and replacement of guardrails. (Prior to

HDR) APP-16



EDUCATION
Bachelors, Civil Engineering,
Stanford University, 2001

REGISTRATIONS
Professional Engineer - Civil,
CA, No. 67066

LEED Accredited Professional

INDUSTRY TENURE
22 years

South Orange County Wastewater Authority | Appendix | Key Personnel Resumes l')?
Regional Treatment Plant (RTP) Primary and Aeration Area Grating and Gates Replacement

Gregorio Estrada, PE | Construction Sequencing

Gregorio has extensive experience in the planning, design, construction, and
management of wastewater, water, and stormwater projects throughout Southern
California. He is an adept leader in wastewater treatment processes and has particular
interest in advanced treatment solutions including: nutrient removal, filtration,
membranes, and disinfection. He has sucessfully delivered large-scale projects in
advanced treatment such as IRWD's $167M Michelson Water Recycling Plant Biosolids
and Energy Recovery Facilities as well as IRWD's $87.5M Michelson Water Recycling
Plant's MBR Facility. He is also highly-skilled in building group-consensus amongst

key stakeholders with differing agendas, performing economic evaluations and risk
assessments, and assisting in negotiations with regulatory agencies.

RELEVANT EXPERIENCE

Irvine Ranch Water District, Michelson
Water Recycling Plant Tertiary Filters
Improvements | Irvine, CA

Principal in Charge & Construction
Sequencing Lead. IRWD contracted

HDR to perform the preliminary and final
design for the rehabilitation of the tertiary
filtration system (originally constructed in
1978) and consists of the tertiary filters,
backwash supply, spent backwash, air
scour blower, and air compressor. An
investigation into the poor performance of
Filter No. 7 and a condition assessment of
the concrete backwash supply and spent
backwash tanks were also performed

to better inform the extent of the rehab
design and make modifications to
potentially improve filter performance.

South Orange County Wastewater
Authority, JB Latham Aeration and
Cogeneration Improvements | Dana
Point, CA

Project Manager. HDR performed process
evaluation, optimization, and design of
improvements for SOCWA's JB Latham
Treatment Plant (JBLTP), including the
development of a Facility Plant. As part

of the Facility Plan, our team developed

a Biotran process model for JBLTP. The
team used this model to determine
aeration demands for various scenarios,
and evaluated diffusers based on diffuser
characteristics and resultant air demands
and energy use. The model was also

used to determine the required number

of diffusers per zone and resulted in
optimization of the reactor configuration to
created selector zones and reduce aeration
demand. As Project Manager, Gregorio
was responsible for the successful
execution of the project and provided
oversight to the project deliverables.

South Orange County Wastewater
Authority, Plant 3A Aeration Header
Reroute | Mission Viejo, CA

Project Manager. HDR prepared a
conceptual design and bid documents for
an alternate routing of the existing aeration
and channel agitation air piping to mitigate
the impact of differential settlement

on the pipe integrity. The project was
completed on a fast-track schedule and
required coordination with plant operation
and maintenance personnel to establish
the sequence of work and ensure that

the proposed routing would not interfere
with plant operation or process control.
As Project Manager and Lead Designer,
Gregorio worked closely with SOCWA
Engineering and Operations staff to
successfully deliver the project under
budget.

City of Thousand Oaks, Tertiary Filters
Rehabilitation | Thousand Oaks, CA
Construction Sequencing Lead. HDR

was selected by City of Thousand Oaks

to perform a filter media study and
condition assessment of the structural,
mechanical, and electrical components

of the tertiary treatment system at

Hill Canyon Treatment Plant (HCTP).
HDR is approaching the tertiary filters
rehab in multiple ways to conduct a
comprehensive, cost-effective condition
assessment. Rehabilitation and repair
recommendations will be provided. HDR's
in-house condition assessment experts
are NACE/AMPP certified engineers and
inspectors who are familiar with HCTP and
its construction. Mechanically, the team
will verify operability of valves in condition
assessment phase.

APP-17



South Orange County Wastewater Authority | Appendix | Key Personnel Resumes l-)?
Regional Treatment Plant (RTP) Primary and Aeration Area Grating and Gates Replacement

GREGORIO ESTRADA (CONTINUED)

Irvine Ranch Water District, Michelson
Water Reclamation Plant Phase 2
Expansion | Irvine, CA

Task Manager during conceptual design,
preliminary design, and final design
phases, and resident engineer during
construction of the award-winning

$87.5 million Phase 2 expansion of the
Michelson Water Reclamation Plant

to 33 mgd. Improvements included
influent sewers, headworks, expansion

of the primary sedimentation tanks, new
primary effluent pumping station and
flow control, modified flow equalization
basins, secondary treatment expansion
with membrane bioreactors (MBRs), new
high-rate clarifier to treat filter backwash,
effluent filtration, new ultraviolet (UV)
disinfection system, reclaimed water
pumping, modifications to chlorine
contact basins, chemical feed systems,
new pumping and other ancillary facilities,
and electrical modifications.

City of San Mateo, Wastewater
Treatment Plant Expansion and Nutrient
Removal Upgrades | San Mateo, CA
Design Manager & Secondary
Treatment Facilities Lead. Provided
schematic design, final design, and

bid phase services for $400 million in
improvements to the San Mateo/Estero
Municipal Improvement District (EMID)
Wastewater Treatment Plant, which
included (11) electrical and standby
power, including fuel systems to supply
the standby power; The headworks
facility includes: (1) an influent junction
box/channel; (2) preliminary screens
with sluiceway, and screenings washing
and compacting equipment: (3) aerated
grit removal tanks with grit pumps,
blowers, and grit washing and dewatering
equipment; (4) fine screens with
sluiceway, and screenings washing and
compacting equipment; (5) screening and
grit handling building; and (6) electrical
building. The project site is located on
Bay Mud, so facilities are pile supported.
The project was delivered using a
Construction Manager at Risk (CMAR)
delivery method.

Santa Margarita Water District, Chiquita
WRP Headworks Improvements |
Rancho Santa Margarita, CA

Project Manager. The project included
analysis of historical influent flows and
projections of future flows, and analysis
of peak storm conditions to establish
design criteria. The preliminary design
included an evaluation of screening
technologies, and development of
configuration alternatives that addressed
the physical limitations of the existing
structure relative to modern screening
technologies, and mitigate the hydraulic
impacts to the downstream pumping
systems. The influent lift station upgrades
included evaluation of existing conditions.
The hydraulic modeling and analysis
resulted in modifications to the pump
station design. The final design for the
screening facility included modifications
to the structure to accommodate the
selected screening equipment, and new
screening and washing/compacting
equipment, new gate controls, odor
control upgrades, complete electrical
systems replacement, and new safety
features. In addition, the design included
architectural upgrades to integrate the
headworks building with the overall plant
scheme.

Victor Valley Wastewater Reclamation,
Regional Wastewater Treatment Plant
Phase lll Expansion | Victorville, CA
Task Manager. Gregorio was responsible
for the final design of upgrades to

the primary clarifiers and oversight

on the civil design. HDR completed
approximately 80 percent of the design
to expand the West Regional Water
Reclamation Plant utilizing a MBR facility
to provide high-quality reclaimed water.
The expansion will use ultraviolet light

to achieve disinfection without creating
disinfection byproducts. The original
intent of the expansion was to provide a
system capable of producing effluent with
total nitrogen concentrations of less than
10 mg/L for an average flow of 22 MGD.

APP-18



TRAINING

US Government Systems,
Project Time and Cost,
MCACES Second Generation
PACES, Success Estimator

Saddle Island Institute,
Construction Schedule
Analysis & Evaluation of
Delay Damages

Common Sense Safety,
Inc. Accident and Incident
Investigation Techniques

Idysys, Inc., Timberline
Estimating Extended,
Timberline Estimating
Workflow, Timberline Report
Writer and Advanced Report
Design

DRMcNatty & Associates,
Inc. Planning and Scheduling
with Primavera Project
Planner

HCSS, Inc.
HeavyBid Estimating

CompUSA Management
Company, Advanced
Microsoft Excel,

Advanced Microsoft Access

YCA Solutions for Project
Success, Registered

PMI Provider, Project
Management: The

Project Success Method

YCA Solutions for Project
Success, Microsoft Project
Advanced Tools

INDUSTRY TENURE
38 years

South Orange County Wastewater Authority | Appendix | Key Personnel Resumes |-)2
Regional Treatment Plant (RTP) Primary and Aeration Area Grating and Gates Replacement

Kirk Johnson | Cost Estimating

Kirk has 30 years of experience in commercial, industrial, and public works construction;
most recently, he was responsible for at risk design-build estimating and consulting

in the Western United States with a primary focus on alternative delivery for water

and wastewater projects. His background includes management roles, consulting,
conceptual cost estimation, bidding, and negotiating on projects as large as $1 billion.
Kirk has a diverse background, including value engineering and constructability review
experience on many projects, journey level field experience in multiple trades, and
professional instructor on construction topics. He is proficient in several industry-
focused software packages: Sage Timberline Estimating and Accounting, HCSS
HeavyBid, MCACES/MII (USACE), Success Estimator (NAVFAC), Primavera P6 / PCM
Contract Management, Microsoft Project and AutoCAD, Civil 3d, and Assemble. Kirk is
also proficient using Microsoft Excel, including macro programming, and has advanced
database programming skills with decades of source composition in many languages.

RELEVANT EXPERIENCE

City of San Diego, Indirect Potable
Reuse/Reservoir Augmentation Demo
Project | San Diego, CA

Cost Estimator. Kirk was the estimator
for civil/structural. This design-build
project was a demonstration-scale
advanced water treatment plant including
microfiltration, nanofiltration, RO, ion
exchange, and UV treatment. The TMGD
system is designed to demonstrate the
process for a large-scale plant expansion
to 40 MGD.

City of Morro Bay, Morro Bay Water
Reclamation Facility | Morro Bay, CA
Cost Estimator. Two Step JV design-
build project to construct a complete
replacement to the city’s existing plant
constructed in 1953. The new plant is
designed to treat 1 MGD of wastewater
through full advanced treatment for
groundwater replenishment and the total
awarded bid was over $65 million.

GB Energy Park, Gordon Butte Pumped
Storage Hydro Project | Meagher County,
MT

Cost Estimator. A new 420 MW (3x140
GE Francis Hydro Turbines) hydroelectric
generation and pumping facility. Under

a design-build JV the project includes
newly constructed reservoirs, intake
penstock tunnels and powerhouse.

Kirk was estimator for structural and
mechanical on this project and the total
project capital construction cost was over
$1 billion.

City of Houston, Northeast Water
Purification Plant Expansion | Houston,
X

Cost Estimator. Kirk was the estimator for
structural /civil on this progressive design-
build of a conventional water treatment
plant expansion to 320 MGD. Includes

a lake intake, 96-inch influent piping, jet
mix, floc/sed, biological media filters,
ozone and UV. Total design-build project
value was over $1billion.

City of Stockon, Delta Water Supply
Project | Stockton, CA

Cost Estimator. Kirk was the estimator for
structural //mechanical/pipeline on this
progressive design-build of a 30 MGD
Ozone, Floc/Sed plus UF Membrane
Treatment Plant and 18 miles of large
diameter pipeline with value greater than
$190 million.

California American Water, Monterey
Peninsula Water Supply Project |
Monterey, CA

Cost Estimator. Kirk was the chief
estimator for this 9.6 MGD design-build
seawater desalination plant. This project
is being constructed in response to Cease
and Desist orders by the State Water
Resources Control Board that Cal Am
reduce surface water diversions from the